ATTACHMENT 2 - ITEM 6.3

FINAL REPORT

CONJUNCTIVE USE AND WATER TRANSFERS — PHASE Il
(TASK 6)

Proposition 84

Department of Water Resources

Integrated Regional Water Management Planning Grant

Northern Santa Cruz County Integrated Regional Water Management

Agreement No. 4600009400

May 2015

Prepared by:

Santa Cruz County Environmental Health Services

Submitted to:
Regional Water Management Foundation

Department of Water Resources



ATTACHMENT 2 - ITEM 6.3

Table of Contents
EXECUTIVE SUMIMAIY ittt e e e et et e e et e e e e e e e e e e e e e e e e e e e e e e et e e e e e e e e e e e eeeeeeeeeeaeseeeeeeeeeeeeeeeeeneeeeeenes 5
1.0 INEFOAUCTION .ttt st st st e b e b e s b e e s beesaeeeaeeeabeebeenbeesbeesanenas 9
[...]
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx



ATTACHMENT 2 - ITEM 6.3

Kennedy/Jenks Consultants

2221 Turbidity

To meet the requirements of the California SWTR, the GHWTP must maintain filtered water
turbidity less than or equal to 0.3 NTU in at least 95 percent of the filtered water samples
collected during each month.

In addition, both the settled water turbidity and recycled water turbidity objective is to be less
than 2 NTU in accordance with the California Cryptosporidium Action Plan (CAP).

As described below, the current treatment process at the GHWTP is limited to treating source
water with turbidity levels less than approximately 10 to 15 NTU. During winter-time storms and
high flows in the San Lorenzo River and the North Coast sources, the turbidity levels increase
significantly above the 10 NTU limit for the GHWTP, and the GHWTP must limit or stop water
withdrawal from the San Lorenzo River until the turbidity levels drop.

2.2.2.2 Microbial Removal and Disinfection

A typical surface water treatment plant is required to provide filtration removal and disinfection
to achieve a 3-log Giardia and 4-log virus removal/inactivation performance standard. Since
1998, CDPH has required an increased level of 4-log Giardia cyst and 5-log virus
removal/inactivation through the filtration and disinfection processes at the SCWD’s GHWTP to
be in compliance with the SWTR. The basis for the increased removal-inactivation
requirements was elevated levels of total coliform in the San Lorenzo River source waters to the
GHWTP.

This additional removal/inactivation requirement places constraints on the GHWTP production
capacity. To accomplish the winter-time water transfers, an additional and more robust
disinfection process such as ozone or ultraviolet light could be required.

2.2.3 Gravity Sedimentation and Filtration

The GHWTP removes suspended solids, particles and pathogens (measured and described
collectively as turbidity) through chemical conditioning of the source water, flocculation and
gravity sedimentation and granular media filtration. The sedimentation basins are relatively
large basins where solids settle to the bottom of the basin by gravity and the lower-turbidity
settled water is collected and sent on to the filters. Figure 2 shows the sedimentation basins at
the GHWTP, and Table 3 summarizes the sedimentation basin design and operation criteria.
Figure 3 shows the granular media filters at the GHWTP, and Table 4 summarizes the filter
design and operation criteria.

Water Transfer Infrastructure Summary Report, SCWD Page 9
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx



ATTACHMENT 2 - ITEM 6.3

Kennedy/Jenks Consultants

Figure 2: Existing Sedimentation Basins at the GHWTP

Table 3: Current GHWTP Sedimentation Basin Design and Operation Criteria

Design Parameter Units Current Summer Current Winter
Number of Basins number 3 3
Number of Basins Available for Production number 3 2V
Number of Basins in Maintenance (winter) number 0 1
Production Capacity per Basin mgd 6 ~5®
Type of Sedimentation Process -- Gravity Gravity
Settling Area Process -- Tube Settlers Tube Settlers
Maximum Design Source Water Turbidity NTU 20to 30 20to 30

Notes: 1. Basins are taken out of service for up to a month for maintenance. During this time, capacity is limited.
2. Production capacity depends on the performance of the basins. If performance cannot be met, then
production would decrease to help improve performance. In the winter, production drops to treat more
challenging source water.

Page 10 Water Transfer Infrastructure Summary Report, SCWD
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx



Figure 3: Existing Filters at the GHWTP

ATTACHMENT 2 - ITEM 6.3

Kennedy/Jenks Consultants

i

Table 4: Current GHWTP Granular Media Filter Design and Operation

Criteria

Design Parameter Units Current Summer Current Winter
Number of Filters number 6 6
Number of Filters Available for Production number 5 5
Number of Filters in Standby or

. number 1 1
Maintenance
Area per Filter sf 700 700
Typical Production Per Filter mgd 3.6 2.0
Maximum Design Source Water Turbidity NTU 05t01 1to2

In this type of conventional water treatment process, the flocculation and gravity sedimentation
process typically removes the majority of the turbidity. The objective of the “pre-treatment
process” ahead of the filters is to reduce the turbidity to between 1 to 2 NTU or lower.

City staff indicate that the performance of the existing flocculation-sedimentation pre-treatment
process is significantly challenged when the source water turbidity starts to increase above
approximately 7 to 10 NTU and/or when the GHWTP flow rate is greater than approximately 12
to 15 mgd. When the pre-treatment process performance decreases, more solids are sent to
the granular media filters, and the GHWTP has more difficulty meeting its production and filtered

water quality requirements.

Water Transfer Infrastructure Summary Report, SCWD
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx

Page 11




2.2.4

Treated Water Disinfection

ATTACHMENT 2 - ITEM 6.3

Kennedy/Jenks Consultants

Many modern WTPs include a treated water tank (or clearwell) that is used for chlorine
disinfection of the treated water after the water has been settled and filtered. Modern treated
water disinfection clearwells have an efficient flow-through design to achieve the disinfection
contact time before the water leaves the WTP. The existing GHWTP treated water tank has a
single inlet-and-outlet pipeline and is not designed for disinfection. The tank serves as a
distribution system storage tank at the WTP site. Disinfection at the GHWTP is currently
accomplished in the sedimentation basins.

Table 5 summarizes the current GHWTP disinfection design criteria. The GHWTP treated water
disinfection is accomplished through the addition of chlorine ahead of the large gravity

sedimentation basins. The sedimentation basins provide the contact time needed to achieve the
required concentration-contact time (CT) for meeting CDPH pathogen inactivation requirements.

Table 5: Current GHWTP Disinfection Design Criteria

Design Parameter Units Current Summer Current Winter
DPH Inactivation Requirement® | log Giardia 1.5® 1.5®
Design Temp-pH -- 8°C - 7.5 pH 8°C - 7.5 pH
Required Free Chlorine CT .

(fo:q 1.5 Giardia inactivation) mg/L-min 79 79
Contactor Type -- Sedimentation Basins | Sedimentation Basins
Contactor Volume MG 2.9 (3 basins) 1.9 (2 basins)
Hydraulic Detention Time min 239 287
Hydraulic Efficiency -- 0.44 0.44
Contact Time (Tyq) min 106 127
Chlorine Residual mg/L 1.0 1.0

Free Chlorine CT Achieved mg/L-min 106 127

CT achieved/ CTrequired (Safety factor) -- 1.3 1.6

Notes:

(@) Only the Giardia inactivation requirement is listed, since the virus inactivation goal is achieved in achieving

the required Giardia inactivation.

(b) CDPH requires that the GHWTP provides 4-log Giardia (and 5-log virus) reduction. The GHWTP treatment
process (conventional pretreatment and filtration) currently provides 2.5-log Giardia removal. Therefore, the
Giardia inactivation requirement is 1.5-log to meet the overall removal and inactivation requirements.

The addition of chlorine ahead of the pretreatment process provides disinfection, but can also
create challenges with regulated disinfection byproducts (DBPS) when the levels of natural
organic matter in the source water increases.

2.2.5

Washwater and Solids Handling Capacity

The GHWTP solids residual handling facilities capture and treat the waste flow streams

containing solids that settle out in the flocculation and sedimentation treatment basins and that
are removed by the filters. The existing washwater and solids residual handling facilities and a
brief description of their functions are provided below.

Page 12

Water Transfer Infrastructure Summary Report, SCWD
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx



ATTACHMENT 2 - ITEM 6.3

Kennedy/Jenks Consultants

Washwater Reclamation Tank — Serves as an equalization tank for the solids flow stream
from the sedimentation basins and the spent backwash water from the filters.

Reclaimed Washwater Pumps — Transfers the combined solids and spent backwash water
residual stream in the washwater reclamation tank to the clarifier/thickeners.

Reclaimed Water Clarifier/Thickeners — Clarifies the water and thickens the solids in the
residual stream with anionic polymer addition, and high rate settling with lamella plates. The
clarified washwater is returned to the WTP influent and blended with the raw water supply.

The thickened solids are disposed to the sanitary sewer system for treatment at the City of
Santa Cruz Wastewater Treatment Plant. The GHWTP has a storage tank that can be used
in emergencies only, if solids production is greater than the discharge limits for a short

period. However, this tank is not designed for solids storage, and would require
rehabilitation or replacement to properly function as a solids holding tank.

Table 6 summarizes the current washwater and solids handling facilities design criteria and
Figure 4 shows the existing reclaimed water clarifier/thickeners at the GHWTP.

Table 6: Current GHWTP Washwater and Solids Handling Facilities Design
Criteria
Design Parameter Units Current Summer Current Winter
Washwater Reclamation Tank
Number of Tanks number 1 1
Tank Capacity gallons 750,000 750,000
Reclaimed Washwater Pumps
Number of Pumps number 3 3
Reclaimed Water Clarifier/Thickeners
Number of Units number 2 2
Type -- Lamella Plate Settler Lamella Plate Settler
Design Flow Rate, Each gpm 400 400
Clarification Area, Each sf 908 908
Hydraulic Loading Rate gpm/sf 0.44 0.44
Solids Disposal
Approach Sanitary Sewer Sanitary Sewer
Solids Disposal Pipeline Size inches 4 4
Typical Solids Flowrate Range gpm 30to 125 gpm 30 to 125 gpm
Typical Solids Discharge Ibs/day 1,000 to 2,000 1,500 to 2,000
Solids Discharge Limit Ibs/day 2,085 2,085

The mass of solids produced depends on the production rate of the GHWTP, the amount of
solids in the source water and the chemicals used in the treatment process. The GHWTP is
currently limited in the disposal of solids to the sanitary sewer to 2,085 pounds per day.

Water Transfer Infrastructure Summary Report, SCWD
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx

Page 13



ATTACHMENT 2 - ITEM 6.3

Kennedy/Jenks Consultants

Figure 4: Existing Reclaimed Water Clarifier/Thickeners at the GHWTP

2.3 Treated Water Distribution

Treated drinking water from the GHWTP flows by gravity and/or is pumped to various storage
tanks throughout the City’s drinking water distribution system. The existing distribution system
pipes and storage tanks have a hydraulic capacity of up to approximately 24 mgd of production
from the GHWTP.

Page 14 Water Transfer Infrastructure Summary Report, SCWD
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx



ATTACHMENT 2 - ITEM 6.3

Kennedy/Jenks Consultants

Section 3: Assumptions for Potential Water Transfers

The surface potentially water available to be treated and transferred in the winter-time depends
on the amount of winter-time rain and runoff, the demands of City and other agency customers,
the requirements to leave water in the river for the protection of endangered species, and
available water rights. The expected amounts of additional winter-time water that could be
available and the winter-time water demands of the neighboring water agencies are based on
information from the County of Santa Cruz. (Fiske, 2013).

This section outlines assumptions and objectives, used in this report to develop the treatment
approach for the potential winter-time water transfers.

3.1 Surface Water Source for Additional Production

The source of the winter-time water transfers would be from the San Lorenzo River at the Tait
Street Diversion (Fiske, 2013).

Based on Figure 2 in the County of Santa Cruz, Phase 2 Water Transfer Analysis (Fiske, June
2013) the potential maximum surface water available at the Tait Street Diversion to meet both
the demands of the City and the neighboring water agencies is approximately 13.3 mgd. This is
almost double the current capacity of the diversion (7.8 mgd). Therefore, for the purposes of this
study, the Tait Street Diversion improvements are assumed to increase the design production
capacity to 14 mgd to meet the maximum production requirements for water transfers.

3.2 Additional Production Objectives

The Phase 2 Water Transfer Analysis (Fiske, May 2013) evaluated the winter-time demands of
the City and neighboring agencies and developed annual, monthly and daily estimates of
additional water available for transfer based on a range of hydrologic conditions. For sizing the
improvements to the Tait Street Diversion and the GHWTP, the maximum daily flow rate of
surface water transfers is the controlling variable. For example, the average daily flow rate of
additional water for transfer could be 2 to 3 mgd, but the maximum could be 5to 6 mgd. The
improved facilities would need to be able to handle the higher maximum instantaneous flow
rates.

Based on the Phase 2 Water Transfer Analysis (Fiske, May 2013), the additional maximum
likely demands from the neighboring agencies to provide for winter-time water transfers could
reach approximately 5.5 mgd. If this occurred at the same time as typical maximum demands
from the City customers, the GHWTP would need to produce approximately 15.5 mgd.
Therefore, the design maximum winter-time production for the GHWTP, for this study, is

16 mgd. The average winter-time production with both water transfer demands and City
demands is estimated at 11 mgd. Table7 shows how these additional water transfer production
rates compare to current summer and winter GHWTP production rates.

Water Transfer Infrastructure Summary Report, SCWD Page 15
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx



Kennedy/Jenks Consultants

ATTACHMENT 2 - ITEM 6.3

Table 7: Additional GHWTP Production Objectives
Transfer | Transfer | Potential GHWTP
to to Total Winter-
Current | Current [ Scotts Soquel | Transfer, Time
GHWTP | GHWTP | Valley, Creek, mgd Production
DESIGN Summer, | Winter, mgd mgd Objective,
PARAMETER mgd mgd mgd
PLANT FLOW
RATES
Maximum Plant
Production 18 ~10 ~2 ~3.5 ~5.5 16
Average Plant
Production 12 ~9 ~1 ~1 ~2 11
Plant Hydraulic
Capacity 24 24 NA NA NA 24
3.3 Winter-Time Water Quality

Typical coastal California watershed streams experience rapid increases in turbidity during and
shortly after storm events. The turbidity level can spike up to several hundred NTU in a matter of
hours, but will often drop back to levels of 40 to 50 NTU or lower relatively quickly. The organics
level in the water will also rise during storm runoff periods. The turbidity and organics levels will
then slowly drop over a period of days or weeks back to normal levels, unless another storm
event occurs in the watershed. Operating experience indicates that the GHWTP sources can
take several days for the turbidity to drop to 10 to 15 NTU and up to a week for the turbidity to
return to average low levels after a storm event.

Rainfall and source water data from Kennedy/Jenks pilot testing experience in wet weather
seasons for streams the Santa Cruz Mountain watersheds, as shown in Figure 5, indicate that